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Chassis, Trailed 3000 litre (Section AA)

Item Qty Part Number Description
1 2 1008 Tension Bush 1" x 3/4" x 1"
2 3 AA0051817 Axle securing pad
3 4 1080 Bolt M20 x 180
4 5 1307 Nut Nylock M20
5 6 1013 Tension bush 38 x 30 x 30
6 7 AA0067600 Tank clamp 2500/3000 litre
7 8 1071 Bolt M16 x 120
8 9 1215 Washer Plain 5/8"
9 10 1306 Nut Nylock M16
10 11 AA0064800 Chassis 2500/3000 litre trailed
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Drawbar Assembly, Trailed 3000 litre (Section AB)

Item Qty Part Number Description Item Qty Part Number Description
1 1 A3-KTS-012 Support bracket for PTO 17 1 AA-KTS-022 Pin for ram end
2 1 1015 Bolt M10 x 110 18 1 AA0067701 Roller
3 2 1212 Washer Plain 10mm 19 1 1121 Bolt 3/4 x 2 1/2 OUNCE
4 1 1302 Nut Nylock M10 20 2 1211 Washer Plain 3/4"
5 1 AA0067900 Towing eye bush 21 1 AA0067702 Pivot pin for roller
6 1 AA006A200 Jack 22 1 1102 Setscrew M18 x 16
7 1 AA046 Securing pin for jack 23 1 1228 Washer Spring 5/16"
8 1 BW0117 R clip 24 1 1322 Nut Nylock 3/4" UNC
9 1 AA006A100A Drawbar Welded assembly 25 1 AA0067100 Pointer for steering
10 1 AA-KTS-017 Drawbar pivot pin (142 long) 26 1 AA082 Cover for roller
11 3 1052 Setscrew M10 x 25 27 2 1097 Setscrew M6 x 40
12 3 1225 Washer Spring M10 28 4 1207 Washer Plain 1/4"
13 2 1328 Nut Nylock 1" UNF 29 2 1312 Nut Nylock M6
14 1 AA0066800 Pin Fulcrum for drawbar assembly 30 1 AGN04 Grease nipple 1/4" UNF Angled
15 2 1138 Bolt 3/4 x 5 1/2" UNF 31 1 AA0066900 Drawbar Fulcrum bracket
16 2 1330 Nut Nylock 3/4 UNF
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Chassis, Trailed 2000 litre (Section BA)

Item Qty Part Number Description
1 4 1008 Tension Bush 1” x 3/4” x 1”
2 8 1080 Bolt M20 x 180
3 8 1307 Nylock nut M20
4 2 AA0051817 Keep plate
5 2 AA0051200 Leg parking support
6 2 AA0101900 Locating pin
7 2 BW0117 R clip
8 1 AA0053700 Tank clamp
9 4 1075 Bolt M16 x 90
10 8 1215 Washer plain M16
11 4 1306 Nylock Nut M16
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Universal Drawbar  (Section BB)

Item Qty Part Number Description Item Qty Part Number Description
1 2 AA038 Link Pin 18 1 AHR211LBT Hydraulic ram
2 2 AA021 D Link clip 3/8” 19 1 1300 Nut Locking
3 2 C010161 Shackle 1/2” 20 1 AA091 Ram end (Complete assembly)
4 1 C11006-33 Chain (33 links) 21 2 TI342-4 Dowty washer
5 1 AA0055900 Safety clamp 22 1 TI354-442 Adapter 1/4 BSP Restricted (1/32”)
6 1 AA0050000 Drawbar 23 1 TI320-44 Adapter 1/4 BSP
7 4 AAB3030DU Bush Plain 24 1 AA0055200 Guide tube Outer
8 1 AA0050700 Yoke assembly 1 AA0055300 Guide tube Inner
9 1 AA0050500 Bolt 30mm (Tracker Long) 25 1 AA0052220 Pin Stepped
10 8 1221 Washer 26 1 1103 Setscrew M8 x 25
11 2 1336 Nut Nylock M30 27 1 1214 Washer Plain 5/16”
12 1 AA0050100 Bolt 30mm (Tracker Short) 28 1 1314 Nut Nylock M8
13 2 AA0050910 Ram pivot pin (Machines after  Serial No 005100900) 29 2 BW1663 Spherical bearing
14 7 BW0117 R clip 30 1 AA002100 Pin (Note 2 off required if not steering pattern)
15 1 AA0051300 Drawbar Universal Main frame 31 1 1007 Roll pin
16 2 AA050900 Pin, 80.5mm ( 4 required up to serial No 005100900)
17 2 BW043 Adjustable link
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Friction Plate Assembly (Section BC)

Item Qty Part Number Description
1 1 AA0059800 Pressure plate assembly consisting of

1 AA0059801 Plate
1 AA0059802 Pin assembly

2 2 AA18G8239 Friction disc
3 1 AA0050400 Plate for mounting friction pads
4 12 1006 Rivet Copper
5 8 1205 Washer Plain 1 1/8”
6 3 AA95-024 Belville washer
7 2 1328 Nut Nylock 1”UNF
8 2 AGN04 Grease nipple 1/4” UNF
9 1 1103 Bolt M8 x 25
10 1 1214 Washer Plain5/16"
11 1 AA0050200 Pin Lower
12 1 1314 Nut Nylock M8
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Running Gear (Section CA) Items 1-28

Item Qty Part Number Description Item Qty Part Number Description
1 AA0064400L Stub axle assembly Left hand Six stud 205mm PCD 14 1 AW706400-11 Grease seal
1 AA0064400r Stub axle assembly Right hand Six stud 205mm PCD 15 1 AW706400-17 Pivot pin

1 1 AW706400-1 Hub cap 16 1 AW706400-18 Brake shoe (left)
2 1 AW706400-10 Brake drum 17 1 AW706400-19 Brake shoe (right)
3 1 AW706400-24 Hub nut 18 2 AW706400-16 Brake shoe retaining spring
4 1 AW706400-6 Thrust washer 19 1 AW706400-29 Back plate
5 2 Outer bearing (Verify with your axle before order) 20 1 AW706400-20 Brake operating cam
6 1 AGN01 Grease nipple 21 1 1229 Washer Spring
7 6 M18N Wheel nut 22 1 1305 Nut Plain M16
8 1 AW706400-8 Hub 23 1 1105 Bolt M8 x 50
9 6 M18S Wheel stud 24 1 1314 Nut Nylock M8
10 1 30213 Inner bearing (Verify with your axle before order) 25 1 AW706400-22 Brake lever
11 1 AW706400-13 Pin Brake  (Shoe centring) 26 1 1068 Bolt M12 x 90
12 2 AW706400-14 Retaining disc 27 1 1206 Washer Plain M12
13 2 AW706400-15 Spring 28 2 1304 Nut Nylock M12
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Running Gear (Section CA) Items 29-

Item Qty Part Number Description
29 1 1065 Bolt M12 x 45
30 1 AH001 Hydraulic ram
31 1 AA64500 Hand brake actuator R/H
32 1 AA0046400R Hand brake actuator Centre tube
33 1 AA0046400L Hand brake actuator L/H
34 1 AADM10 Ball joint M10
35 3 AA1301 Nut Plain M10
36 1 AA0057807 Hand brake Adjusting rod
37 2 1212 Washer Plain M10
38 2 1054 Bolt M10 x 30
39 2 1302 Nut Nylock M10
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Walkway /Clothing cabinet (Section DC) Items 1-31

Item Qty Part Number Description Item Qty Part Number Description
1 1 58100 Foot step R/H 16 2 1083 Set screw M20 x 40mm

1 0058100A Foot step L/H 17 1 Walkway
2 2 1058 Bolt M10 x 60 18 2 AA113 Latch Anti louse 12mm
3 1 1302 Nut Nylock M10 19 2 Split pin 1/8” x 2”
4 2 AA0058108 Pivot bracket 20 2 AACTLK3X Cable clip
5 2 1212 Washer Plain 3/8” 21 2 AACTLK3X Cable tie 3/8”
6 2 1304 Nut Nylock M12 22 3 TI308-08 Quick release coupling Hydraulic
7 1 AAEXCL001 Exhaust clamp 1 3/8” 23 1 TI308-01 Brake coupling
8 1 DP050FP Cam lock Male 1/2” 24 1 AE712 7 pin plug 12 volt
9 1 DPAST12S Ball valve Economy 1/2” 25 1 AA005A600 Pipe guide
10 1 DPEL1212 Elbow Hosetail 26 2 1103 Bolt M18 x 16mm
11 1 TI108-12/20 Clip 27 2 1214 Washer Plain 5/16”
12 TI03-1319 Hose Clear braided 12mm 28 2 1314 Nut Nylock M8
13 1 58030 Bracket 29 2 AA00148 O clip 1/2”
14 2 1093 Bolt M6 x 20mm 30 2 TI100-24 Hosetail 1/8 BSP
15 2 1312 Nut Nylock M6 31 2 1094 Set screw
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Walkway /Clothing cabinet (Section DC) Items32-

Item Qty Part Number Description Item Qty Part Number Description
32 2 1207 Washer Plain 1/4” 47 1 LU0100A600 Lid
33 2 1314 Nut Nylock M8 48 2 1092 M6 x 16mm
34 1 58029 Bracket for air gauge 49 2 1207 Washer Plain 1/4”
35 1 AGWIKA01 Gauge for liquid pressure 50 4 AF261461 Pipe clamp 25.4mm (half of) 
36 1 RIC3535 Air valve 51 2 AF261379 Plate 25.4mm Pipe clamp cover
37 1 RIC721 Air gauge assembly (complete assembly) 52 4 1099 Bolt M6 x 65mm
38 2 1103 Set screw M8 x 25mm 53 1 58028 Mounting plate
39 2 1214 Washer plain 5/16”
40 1 RI3534 Gauge for air pressure
41 1 DPEL3412F Hosetail 3/4 x 1/2”
42 1 AA00147 O clip
43 1 LU3500A541 Back nut
44 1 LU3500A524 Gasket
45 1 LU3500A586 Tank outlet 3/4 BSP
46 1 58400 Wash tank Clothing cabinet
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Boom Transport Rests (Section EA)

Item Qty Part Number Description
1 1 AA0057900 Front transport rest
2 4 1120 Setscrew 3/4” x 2” UNC
3 4 1211 Washer Plain 3/4”
4 4 1322 Nut Nylock
5 10 1075 Bolt M16 x 90
6 10 1215 Washer Plain 5/8”
7 10 1306 Nut Nylock M16
8 1 AA0058300 Tube assembly Transport rest L/H
9 1 AA0058500 Tube assembly Transport rest R/H
10 1 AA0058200 Transport rest Rear
11 2 1067 Bolt M12 x 75
12 4 1206 Washer Plain 1/2”
13 2 1304 Nut Nylock M12
14 2 AA0077600 Boom stop
15 2 Wearing pad Nylon
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Gullwing Boom Assembly (Section FA) Items 1-37

Item Qty Part Number Description Item Qty Part Number Description
1 1 AA0075200 Breakaway R/H 20 2 1092 Setscrew M6 x 16
2 Not fitted 21 2 AA232 Spring
3 2 AGN04 Grease nipple 1/4” 22 2 AAGKM1020 Clevis 
4 2 1139 Bolt 3/4” x 6” 2 AAESM1020 Pin & Clip complete
5 2 1330 Nut Nylock 23 4 1301 Nut Plain M10
6 2 Rubber buffer (manufactured from strip) 24 2 1148 Threaded Bar M10
7 4 1093 Bolt M6 Domed head 25 2 AA093 Spring
8 4 1207 Washer Plain 1/4” 26 2 1212 Washer Plain 3/8”
9 4 1312 Nut Nylock M6 27 2 1302 Nut Nylock M10
10 4 AA276 Spring 28 2 AA0075121 Latch plate
11 2 AA081A Chain Roller (Cut to length) 29 4 AS13 Pin
12 4 AA26-20-25 Bush Tension 30 16 1017 Split pin 3/16” x 1/2”
13 22 AGN04 Grease nipple 31 12 1208 Washer Plain M18
14 2 AA057BS Urethane block 32 6 AA005 Boom link pin
15 2 1210 Washer 3/16” 33 2 AA0071200 Latch Actuator
16 2 1150 Self tap screw 34 4 AA0076800 Fold link (short)
17 2 AA0075124 Pivot pin 20mm 35 2 AA0076700 Fold link (long)
18 2 1207 Washer plain 1/4” 36 2 AA0070900 Push rod
19 2 1224 Washer Spring 1/4” 37 2 1320 Nut Plain 3/4” UNC Page 12



Gullwing Boom Assembly (Section FA) Items 38-

Item Qty Part Number Description Item Qty Part Number Description
38 1 AA090R Ball end for push rod R/H 54 2 AA0070800 Link plate
39 2 AA0077000A Wear plate Nylon 55 4 1208 Washer Plain
40 2 AA0077100 Stop plate bracket 56 2 AA006 Pin
41 4 1053 Screw Countersunk M10 x 25 57 2 1134 Bolt 3/4” x 4” UNF
42 4 1302 Nut Nylock 58 2 1075 Bolt M16 x 90
43 4 1151 Bolt M8 60 2 AA0071100 Eye bolt
44 4 1214 Washer Plain 5/16” 61 4 1305 Nut Plain M16
45 4 1314 Nut Nylock M8 62 2 BW0117 R clip
46 2 AA085 Pin Spring link Ring 63 1 AA0075000 Inner boom R/H
47 1 AA090L Ball end for push rod L/H 64 1 AA0075000 Inner boom L/H
48 2 1069 Bolt M16 x 100 65 1 Outer boom (Quote the boom length)
49 8 1215 Washer Plain 5/8” 66 1 AA0075200 Breakaway L/H
50 1 Outer boom R/H (Quote the boom length) 67 2 AA007E601 Rubber buffer
51 2 BW1157 Mini link 68 2 1094 Setscrew M6 x 25
52 2 1306 Nut Nylock M16 69 2 1207 Washer Plain M6
53 4 1321 Nut Plain Half plain 3/4”UNC 70 2 1312 Nut Nylock M6
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Spray Lines (Section FB)

Item Qty Part Number Description Item Qty Part Number Description
1 8 SS19843-NYR Bayonet Blanking cap 17 2 TI17-19 Hose Solvent  (specify the length required)
2 8 AAP001 Bayonet fitting for end cap 18 2 TI17-19 Hose solvent 4870mm
3 Nozzle (See alternative sections) 19 2 AAP1125 Spray line
4 A/R 1051 Bolt M10 x 110 (Twin line only) 20 A/R AA0102300 Hook bolt (Twin line only)
5 A/R AA0071400 Clamp Top (Twin line only) 21 2 TI17-19 Hose Solvent 680mm

A/R AA0071300 Clamp Bottom (Twin line only) 22 2 Spray line (specify the length required)
6 A/R 1212 Washer Plain M10 23 2 Spray line (specify the length required)
7 A/R 1302 Nut Nylock M10 25 A/R TI01-6 Clear braided PVC hose
8 2 AAP640 Spray line 26 1 AA00148 O clip
9 A/R DPEL3434F Female elbow 3/4 BSP 27 1 TI10024 Hose tail 1/8 BSP
10 A/R AA00147 O Clip 28 A/R 1056 Bolt M10 x 50 (Boom)
11 A/R TI108-16/27 Hose clip A/R 1052 Bolt M10 x 25 (Breakaway)
12 2 TI17-19 Hose Solvent 640mm 29 A/R AA080SS Z Clip
13 2 AAP1300 Spray line 30 A/R 1098 Bolt M6 x 50
14 4 DPTT34 Female Tee piece 3/4” (short length) 31 A/R AF261461 Pipe clamp
15 8 DPA3434 Hose tail 3/4” 32 A/R AF261379 Cover plate
16 2 AAP2300 Spray line 33 A/R 1312 Nut Nylock M6
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Back Frame & Centre Frame (Section FC) Items 1-26

Item Qty Part Number Description Item Qty Part Number Description
1 1 AA0075400 Back frame assembly 16 2 1103 Set screw M8 x 25
2 2 AGN04 Grease nipple 1/4UNF 17 3 1214 Washer Plain
3 4 1305 Nut Plain M16 18 3 1314 Nut Nylock M8
4 2 1300 Locking nut Half Plain 19 1 1108 Bolt M8 x 90
5 2 AA0075411 Spring tensioner 20 1 AA0075410 Bush Fixing
6 4 AA276 Spring 21 2 AA091 Ram end block complete
7 2 1017 Split pin 3/16” x 1 1/2” 22 1 AHR215PBT Hydraulic ram R/H Trailed and Mounted up to Dec 95
8 2 1211 AHR215LBT Hydraulic ram R/H Mounted with Modular Tank
9 2 AA0071000 Spring hanger AH004 Seal Kit for AHR215PBT
10 2 AA0075530 Rocker 23 4 TI342-4 Dowty washer
11 2 1134 Bolt 3/4” 4” UNF 24 2 TI320-44 Adapter
12 8 1211 Washer Plain 3/4” 25 2 TI354-442 Adapter 1/4” BSP
13 2 1330 Nut Nylock 3/4” UNF 26 1 AHR215PBT Hydraulic ram L/H Trailed and Mounted up to Dec 95
14 2 AA083 Main fold pin 1 AHR215LBT Hydraulic ram L/H Mounted with Modular Tank
15 2 AGN04 Grease nipple 1/4” UNF
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Back Frame & Centre Frame (Section FC) Items 27-

Item Qty Part Number Description
27 4 AA0103700 Spacer 9mm 

AA0103800 Spacer 10mm
28 1 1136 Pivot bolt (special)

1 1330 Nut Nylock 3/4” UNF
29 2 AGN01 Grease nipple 1/8” BSP
30 1 1051 Bolt M10 x 110
31 2 1212 Washer
32 1 1302 Nut Nylock M10
33 2 AA057 Anti yaw block
34 2 1135 Bolt 3/4” x 4 1/2”

1330 Nut Nylock 3/4” UNF
35 2 BW040 Spherical bearing (Welded in)
36 2 AA0070700 Rocker Anti yaw
37 1 AA0075500 Centre frame
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Boom Lift Arrange (Section FD)

Item Qty Part Number Description Item Qty Part Number Description
1 1 AA0052500 Support arm R/H Upper 11 2 AHR218SDT Hydraulic Ram
2 1 AA0052400 Support arm L/H Upper 12 2 TI320-44 Adapter 1/4 BSP
3 1 AA0052700 Support arm R/H Lower 13 2 TI342-4 Dowty washer 1/4”
4 1 AA0052600 Support arm L/H Lower 14 4 AGN01 Grease nipple 1/8” BSP
5 8 AA0055000 Bolt 3/4” x 1/2” UNF (Special) 15 2 1149 Bolt M16 x 40
6 8 1330 Nut Nylock 3/4 “ UNF 16 2 1305 Nut Plain M16
7 2 AA020 Pin (Standard boom) 17 8 1008 Tension bush

2 AA063 Pin (Heavy duty boom with big arms)
8 2 AA020 Pin
9 4 1017 Split pin 3/16” x 1/2”
10 4 1211 Washer Plain 3/4”
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Damper Assembly (Section FF)

Item Qty Part Number Description
1 4 1135 Bolt 3/4” x 4” 1/2”
2 4 AGN01 Grease nipple 1/8BSP
3 2 AA0075413 Clamp plate
4 2 AA0075412A Spacer
5 2 AA016 Damper pin Lower
6 2 AA0075412 Mounting bracket for damper Item Qty Part Number Description
7 2 1211 Washer Plain 3/4” 16 4 Bush (supplied with damper only)
8 4 1017 Split pin 3/16" x 1 1/2" 17 2 AA013 Damper pin Upper
9 1 AA041 Rear light support bracket R/H 18 2 1208 Washer Plain M18
10 1 AA042 Rear light support bracket L/H 19 2 1120 Bolt 3/4” x 2” UNC
11 4 1330 Nut Nylock 3/4”UNF
12 1 AA0066600 Light bracket R/H
13 1 AA0066700 Light bracket L/H
14 2 1322 Nut Nylock 3/4”UNC
15 2 DM07575 Damper
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Boom Tilt Control (Section FG)

Item Qty Part Number Description Item Qty Part Number Description
1 1 AA0075411 Spring tensioner 16 1 (number on hose) Hydraulic hose
2 1 AA0075530 Rocker bush 1 TI320-44 Adapter 1/4 BSP
4 2 1305 Nut Plain M16 17 1 1069 Bolt 3/4” x 4” UNF
5 2 AA276 Spring 18 1 1306 Nut Nylock M16
6 1 AA0071000 Spring hanger 19 1 1134 Bolt 3/4” x 4” UNF
7 1 1211 Washer Plain 3/4” 20 1 1330 Nut Nylock 3/4 UNF
8 1 1017 Split pin 3/16” x 1 1/2”
9 1 1208 Washer Plain M18
10 2 AA013 Ram pin
11 1 AA079 Ram end
12 1 1300 Locking nut Half Plain 
13 1 AHR204DAT Hydraulic ram
14 2 TI342-4 Dowty washer
15 1 (number on hose) Hydraulic hose

1 TI354-442 Adapter (1/32” restrictor)
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Tank and Fittings for 2000/2300/3000 litre Trailed Sprayer (Section GB) Items 1-30

Item Qty Part Number Description Item Qty Part Number Description
1 1 TFSW0054400 Tank 2000 litre 15 1 LU3500A588 Tank outlet

1 AA0153500 Tank 2300 litre 16 2.45 TI01-25 Hose
1 TFSW0062200 Tank 2000 litre 17 3 TI113-28 Clip

2 14 1150 Self tap screw (Stainless steel) 18 3 1155 Screw Self tapping No 14 x 3/4
3 1 LU0100A717 Neck ring 19 13 TI108-16-27 Hose clip
4 1 LU5300A649 Filter basket 417mm Dai 20 1 DPT34 Tee
5 1 LU0100A721 Lid assembly 21 1 DPA3434 Hosetail
6 1 LU0100A600 Vent 22 1 SA2008.01AAE Ball valve Two way
7 1 LU0100A719 Neck ring 23 1 DPEL3434 Hosetail
8 (Not used) 24 1 SA2003.05AAAE Ball valve Three way 2"
9 1 LU0100A725 Lid 25 1 LU48A673BK Filter 2"
10 1 LU0100A800 Vent 26 1 LU35825020 Elbow 2"
11 1 LU3500A524 Seal Rubber washer 27 1 DP200B Camlock coupling
12 1 LU3500A558 Blanking cap 28 1 DP200PL Camlock plug
13 1 LU3500A543 Back nut 29 (Not used)
14 1 LU01WSHR04 Seal Rubber washer 30 0.59 TI01-25 Hose

Page 20



Tank and Fittings for 2000/2300/3000 litre Trailed Sprayer (Section GB) Items 31-

Item Qty Part Number Description Item Qty Part Number Description
31 2 DPEL3410 Hosetail 41 2 AA061 Tank wash
32 1 SA2012.01AAAE Ball valve Three way 42 2 LU35823034 Hose 19mm Dai
33 1 DP075F Camlock 3/4 male male 43 2 LU35AT21A1 Nipple
34 1 AA2000 Agitator 2000 litre tank 44 2 SA2002-01AA Bulkhead

1 AA3000 Agitator 3000 litre tank 45 2 DPEL3434F Hosetail
35 1 LU3500A558 Cap 46 2 AA00147 O Clip
36 1 LU3500A586 Tank Outlet 47 1 DP5036AN Tank outlet
37 1 LU3500A524 Washer Rubber 48 2 DPA3410 Hosetail
38 1 LU3500A541 Back nut 49 1 LU35825034 Elbow
39 0.45 TI17-19 Solvent 50 4 TI108-20/32 Hose c
40 1 DPM2000 Nipple 2”
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Suction & Pressure Pipework (Section GC) Items 1-37

Item Qty Part Number Description Item Qty Part Number Description
1 1 LU37AR0230 Pump AR 230 lire/min 20 1 LU3500A441 Hose tail
2 1 DPM1140 Hexagon nipple 1 1/4” BSP 21 1 LU48A673BK Suction filter 2”
3 1 LU35823054 Socket 2” BSP Female 22 1 DPEL3434 Elbow 3/4
4 4 DPEL114-112 Elbow 90 deg 23 1 TI108-16/27 Hose clip
5 4 TI108-32/50 Hose Clip 24 TI17-19 2000mm hose 3/4”
6 TI602-12 900mm Hose 1 1/2” 25 1 DPA3434 Hose tail 3/4”
7 2 DPA114-112 Hose tail 1 1/2” x 1 1/4” 26 1 SA2008.01AAE Ball valve Two way 3/4”
8 1 AAEXL004 C clip 27 TI17-19 1700mm hose 3/4”
9 1 AA005C900 Support plate 28 1 DP5042AN Tank outlet
10 2 1102 Setscrew M8 x 16 29 2 DPEL200 Elbow 90deg 2”
11 1314 Nut Nylock M8 30 1 TI09-51 Hose Suction 2”
12 1 DP200B Male Camlock coupler 31 1 SA2003.05AAAE Ball valve 2” 3 way
13 1 DP200A Camlock 32 1 DPM2000 Hexagon nipple
14 1 LU35825020 Elbow 90 deg 2” 33 1 AA0103300 Elbow 90deg 2”
15 2 DPA200 Hose Tail 2” 1 DP200B Camlock connector
16 2 TI108-40/60 Hose clip 34 1 DP200PL Plug
17 1 DPRB11434 Reducing bush 35 1 TI602-12 1500mm Hose 1 1/2”
18 TI602-20 400mm Hose 2” 36 1 DPEL1141 Elbow 90deg 1 1/4” x 1”
19 TI09-51 Hose Suction 2” 37 2 TI108-20/32 Hose clop Page 22



Suction & Pressure Pipework (Section GC) Items 38-

Item Qty Part Number Description Item Qty Part Number Description
38 1 SA2003.03AAAE Ball valve 1 1/4” 3 way
39 TI602-10 1200 Hose 1” 58 1 DVA303840084 Nozzle
40 1 AAEXL003 C Clip 59 2 DVA084750007 Jet cap
41 1 DPEL114-112 Elbow 90 deg 1 1/4” x 1 1/2” 2 ABM1/4SS Washer
42 1 AA0003-LID Chemical hopper Lid 60 1 AA059 Mesh Screen
43 1 AA003 Chemical hopper Assembly 61 1 ABN6-25SS Bolt
44 1 AA0103200 Elbow 90 deg 1 1/4” 62 1 1203 Washer
45 1 DPTT114 Tee 1 1/4" 63 1 1334 Wing nut
46 1 AA0102700 Injector 64 1 LU35824020 Tee Piece 2”
47 1 DPA1212 Hose tail 1/2” BSP 65 1 DPRB200114 Reducing Bush 2" x 1 1/4"
48 1 DPEL1414 Elbow Hose tail 90 deg 66 TI09-51 Hose Suction 2”
50 2 TI108-12/20 Hose clip 67 1 AA0100400 P Clip
51 TI17-12 400mm Hose 1/2” 68 TI602-12 2000mm Hose 1 1/2”
52 2 TI108-11/13 Hose clip (crimped) 70 5 TI113128 P clip
53 TI01-6 Clear braided hose 6mm 71 1 DPT34 Hose mender Tee
54 1 DPA1414 Hose tail 6mm 72 TI17-12 400mm Hose 3/4”
55 1 SSAA31 Hand gun 73 TI17-12 600mm Hose 3/4”
56 1 DPEL1412 Elbow 90deg 1/2” 74 2 DPEL3434F Elbow 90 deg 1/2”
57 1 DP3306-0301 Tap 75 4 AA00147 Hose clip Page 23



Chemical Hopper Pantograph for Trailed Sprayer (Section GD)

Item Qty Part Number Description Item Qty Part Number Description
1 1 AA0053900 Pivot mounting bracket 16 1 AA0054000 Pantograph arm Lower
2 2 1065 Bolt M12 x 45 17 1 AA0053800 Hopper frame assembly
3 2 1304 Nut Nylock M12 18 2 1094 Setscrew M6 x 25
4 8 1215 Washer Plain 5/8 19 2 1312 Nut Nylock
5 4 1017 Split pin 3/16 x 1 1/2” 20 1 AA037F Flange Top
6 1 AA018 Knob 21 1 AA0056000 Stowage bracket for hand gun 
7 1 AA0054200 Latch plate 22 4 1304 Nut Nylock M12
8 1 1302 Nut Nylock M10 4 1206 Washer Plain 1/2”
9 2 1212 Washer Plain 3/8" 23 1 AA2”TOMOE Valve
10 1 AA0054100 Pantograph arm Upper 24 1 SK050 Seal Ring (Replacement part)
11 1 1055 Bolt M10 x 40 25 1 AA037 Flange Bottom
12 1 1207 Washer Plain 1/4” 26 4 1067 Bolt M12 x 75
13 1 1091 Bolt
14 1 AA114 Spring
15 4 AGM04 Grease nipple 1/4 UNF
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A.R. 230 Pump (Section GF) Items 1-30

Item Qty Part Number Description Item Qty Part Number Description
3 4 LU47750070 Bolt M12 X 70 16 1 LU47580230 O-Ring
4 2 AA0050600 Pump mounting bracket for universal drawbar 17 1 LU47750050 Cap for Oil reservoir

1 LU47750200 Normal Pump mounting bracket 18 1 LU47750030 Oil reservoir
6 1 LU47750220 Inlet Manifold 19 1 LU47750040 Gasket
7 24 1313 Nut 8mm plain 20 1 LU47750010 Pump body
8 6 LU47750100 Cylinder Head 21 1 LU47680250 Gasket for body
9 12 LU47680070 O-Ring for manifold 22 1 LU47680020 End plate
10 12 LU47759050 Valve 23 6 1052 Bolt M10 X 25
11 2 LU47200390 Circlip 28 6 LU47550131 Nut, Diaphragm retaining
12 1 LU47750170 Main shaft 29 6 LU47580090 Plate
13 6 LU47750111 Sleeve (Piston sleeve) 30 6 LU47550085 Diaphragm
14 20 1061 Bolt M12 X 65
15 2 1100 Bolt M8 X 35
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A.R. 230 Pump (Section GF) Items 31-

Item Qty Part Number Description Item Qty Part Number Description
31 6 LU47550270 Stud 41 2 LU47230350 Bearing
32 6 LU47500260 Piston ring 42 2 LU47230380 Seal for main shaft
33 6 LU47750120 Piston 43 2 1214 Washer Plain 5/16
34 1 LU47750420 Outlet manifold 45 4 1223 Washer Spring 1/2”
35 6 LU47160700 Gudgeon pin 46 24 1214 Washer Plain 5/16
36 12 LU47160691 Circlip 47 3 LU47180430 Screw
37 6 LU47750140 Connecting rod 48 1 LU47540660 P.T.O. Guard
38 2 LU47750090 Needle bearing 56 1 LU47030281 O-Ring
39 2 LU47750130 Spacer ring 65 2 LU47330170 Plug
40 2 LU47540040 Spacer
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Manifold Distribution System (Section GG) Items 1-30

Item Qty Part Number Description Item Qty Part Number Description
1 1 DP5042AN Tank outlet 2” 17 1 DPA3434 Hose tail
2 1 DPA200 Hose tail 18 1 RIC794 Nocton pressure control valve
3 1 TI108-40/60 Hose clip 19 1 LU3500A352 Reducer
4 3 TI108-25/40 Hose clip 20 1 LU3582-4054 Tee 1 1/4” BSP
5 TI01-6 5000mm Clear reinforced hose (Alternative) DPTT114 Tee 1 1/4” BSP
6 1 DPEL112 90 deg Hose tail 21 1 AA001 Manifold (stainless steel)
7 1 SSBA12A-1-5-SCNY Pressure filter assembly 22 1 LU3500A550 Blanking cap
8 1 AA0063800 Bracket R/H 23 1 DPSE114 Elbow 90deg
9 1 AA0064900 Bracket L/H 24 2 DPRB11434 Reducer
10 2 1050 Bolt M10 X 30 25 1 RIG02 Damper bottle
11 2 1108 Bolt M80 x 90 26 TI602-12 600mm Hose 1 1/2”
12 4 1214 Washer Plain 5/16” 27 1 DPWY3412 Flow divider
13 1 AA0063802 Mounting plate 28 8 TI108-12/20 Hose clip
14 2 1314 Nut Nylock 29 2 DPT12 Tee 1/2”
15 1 DPM3400 Hexagon nipple 3/ 30 2 TI17-13 50mm Hose 3/4”
16 1 SSAA344M-2-3/4 Ball valve 3/4
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Manifold Distribution System (Section GG) Items 30-

Item Qty Part Number Description Item Qty Part Number Description
31a 4 SA2011.11AAAE Valve Motorised 3/4 (Pre April 1996 - Connected to 41 1 WC005 Relay box 4 way (applies only to machines with 

relay board in grey box) valve SA2011.11AAAE - Item 31a above)
31b 4 SAU2018.16EP Valve Motorised 3/4 (Post April 1996- Integral relay) WC019 Box only
32 8 DPA3434 Hose tail 3/4” 42 1 AA036 Mounting plat for relay box

4 DPEL3412 Elbow 90 deg 43 1 DP5036AN Tank outlet 1 1/4”
33 12 TI108-16/27 Hose clip 44 1 DPM1140 Hexagon nipple
34 1 TI17-13 800mm Hose 1/2”
35 1 TI17-13 600mm Hose 1/2”
36 1 TI14-19 600mm Hose 3/4”
37 1 TI17-19 600mm Hose 3/4”
38 1 TI17-19 600mm Hose 3/4”
39 1 TI17-19 600mm Hose 3/4”
40 16 TI1091 Screw M6 x 16
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Nocton Pressure Regulator (Section GH)

Item Qty Part Number Description Item Qty Part Number Description
1 RIC794 Pressure regulator assembly 13 2 RI3576 Spigot
1 RI795 Complete Overhaul Kit 14 4 RI1311 Nut Plain M6

1 1 RI2160 Air reservoir and mounting plate 15 4 RI1207 Washer Plain 1/4”
2 12 RI1312 Nut Plain M6 16 4 RI1097 Bolt M6 x 40
3 12 RI1207 Washer Plain 1/4” 17 1 RI2162 Head
4 1 RI2012 Diaphragm (soft) 18 1 RI2023 Gasket
5 1 RI2129 Diaphragm (High pressure) 19 2 RI2279 Stud M6 x 65
6 1 RI2161 Body 20 1 RI3614 Spigot
7 12 RI2278 Stud M6 x 110
8 12 RI1207 Washer Plain 1/4”
9 12 RI1311 Nut Plain M6
10 2 RI1207 Washer Plain 1/4”
11 2 RI1311 Nut Plain M6
12 2 RI3577 Gasket
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Pressure Filter (Section JA)

Item Qty Part Number Description
1 SSBA124-1-5-SCNY Filter assembly

1 1 SSCPB15016-1-1/2”-NYB Filter head
2 1 SSCP15941-2-SSPP Filter screen 30# Yellow

SSCP15941-3-SSPP Filter screen 50# Red
SSCP15941-4-SSPP Filter screen 80# Blue
SSCP15941-5-SSPP Filter screen 100# Green

3 1 SSCP12291-VI Viton O-ring
4 1 SSCP22835-NYB Inner body
5 1 SSCP22837-NY Filter body
6 1 SSCP7717-2-135-VI Viton O ring
7 1 SSCP22836-2-NYB By-pass adapter
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Filter 2” Suction (Section JB) 

Item Qty Part Number Description
1 LU48A673BK 2” Suction Filter

1 1 LU4900A676 Filter Head
2 1 LU65-BS429 O ring
3 1 LU49A637BK Element 30 mesh

1 LU49A637BL Element 50 mesh
4 1 LU4900A678 Filter bowl
5 1 LU3500A497 Retaining ring 
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JCB Fastrack Demount Chassis (Section KA)

Item Qty Part Number Description Item Qty Part Number Description
1 2 AA0137100 Main Tank Strap 17 1 AA0130000 Chassis Inner
2 1 AA0130850R Transport Rest Tubes LH 18 2 AA013H100 Hold Down Link Pin

1 AA0130850L Transport Rest Tubes RH 19 2 BW0117 "R" Clip
3 1 AA0130650 Front Support 20 1 BW1157 Hold down Link 
4 1 AA0130000A Skid Frame 21 4 1320 Nut Full 3/4" UNC
5 2 AA0131800 Retaining Strap 22 4 1226 Washer Spring 3/4"
6 2 AA013H100 Hold down Link Pin 23 4 1320 Nut Full 3/4" UNC
7 2 BW0117 "R" Clip 24 4 1226 Washer Spring 3/4"
8 1 BW1157 Hold down Link 25 4 1211 Washer Plain 3/4"
9 1 AA0130026R Rear Locating Bracket RH 26 2 1120 Bolt 3/4" UNC x 2"
10 4 1120 Bolt 3/4" UNC x 2" 27 1 AA013800 Rear Support
11 1 AA0130026L Rear Locating Bracket LH 28 4 1211 Washer Plain 3/4"
12 2 1120 Bolt 3/4" UNC x 2" 29 2 1120 Bolt 3/4" UNC x 2"
13 2 AA0111400 Front Leg Inner 30 8 1306 Nut Nylock M16
14 2 AA0111500 Front Leg Outer 31 16 1215 Washer Flat M16
15 2 AA0074606 Leg Pin 32 8 1075 Bolt M16 x 90
16 2 BW0117 "R" Clip 33 4 1211 Washer Plain 3/4"
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JCB Fastrack Demount Chassis (Section KB) -24

Item Qty Part Number Description Item Qty Part Number Description
1 1 AA0137700 Mast Stop Assembly 14 2 Washer Flat M10
2 4 Bolt M12 x 45 16 1 Accumulator Bracket
3 4 Washer Flat M12 17 2 Washer Flat M10
4 4 Washer Flat M12 18 2 Setstud M10 x 50
5 4 Nut Nylock M12 19 6 1120 Bolt 3/4" UNC x 2"
6 1 Mast 20 1 AA013700AL Cover Plate (LH)
7 1 AA0130000 Chassis Inner 21 1 AA013700AR Cover Plate (RH)
8 6 1320 Nut Full 3/4" UNC 22 4 Setstud M8 x 30
9 6 1226 Wssher Spring 3/4" 23 4 Washer Flat M8
10 1 AA0137500R Link Arm Holder (RH) 24 1 AA0130407 Bottom Support Plate
11 2 Washer Flat M10
12 2 Setstud M10 x 50
13 2 Nut Nylock M10
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JCB Fastrack Demount Chassis (Section KB)25-46

Item Qty Part Number Description Item Qty Part Number Description
25 1 AA0133600A Cover Plate 36 2 Washer Plain M6
26 4 Washer Plain M8 37 2 Setstud M6 x 16
27 4 Setstud M8 x 30 38 2 Washer Plain M6
28 2 AA0074600 Leg Pin 39 1 AA0131300 Top Guard
29 2 BW0117 "R" Clip 40 2 Washer Plain M6
30 2 AA0111300 Rear Leg Inner 41 2 Setstud M6 x 25
31 2 AA0111200 Rear Leg Outer 42 2 Washer Plain M6
32 1 Blanking Plate 43 2 Nut Nylock M6
33 2 Washer Plain M6 44 4 Setstud M10 x 40
34 2 Setstud M6 x 16 45 4 Nut Nylock M10
35 2 Nut Nylock M6 46 1 AA0137500L Link Arm Holder LH
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Pump Drive ( Section KC)

Item Qty Part Number Description Item Qty Part Number Description
1 1 Pump See Section GF 11 1 Key 
2 2 1304 Nut Nylock M12 12 1 AA0131700 Drive Shaft
3 4 1275 Washer Plain M12 13 2 FEMST30 Bearing 30mm
4 1 Key 14 2 1056 Bolt M10 X 50
5 2 1066 Bolt M12 x 65 15 1 AAPTO-T10 PTO SHAFT ASSY
6 1 AA0132600 Splined Slieve 16 1 1302 Nut Nylock M10
7 2 FE240A0153 Drive Belt 17 2 1321 Half Nut 3/4" UNC
8 1 FE019K0112 Taper Lock Bush 1 3/4" 18 2 1316 Full Nut 3/4" UNC
9 1 FE029K0030 Taper Lock Bush 30mm 19 2 1016 3/4"  Unc Threaded Bar
10 2 FE031A0212 Pulley 150 Dia 20 2 1322 Nut Nylock 3/4" UNC 
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Main Tank & Fittings (Section KD)

Item Qty Part Number Description Item Qty Part Number Description
1 A/R AACT402B.100 Cabel Tie 18 A/R TI786-50 Lay Flat Hose
2 1 AA0132100 Contents Gauge LH 19 1 DP125FP 1 1/4" Ball Valve
3 1 AA0132100A Contents Gauge RH 22 1 LU01WSHR13 Seal
4 A/R TI03-1319 Hose Clear 1/2" 23 1 DPT1212T Tee
5 8 TI08-12/20 Hose Clip 24 A/R TI1712 Hose 1/2"
6 2 DPEL3434 Elbow Hosetail 25 1 DPEL1212HB Hosetail Elbow
7 1 LU3500A586 Tank Outlet 26 1 DP10146 Tank Outlet
8 1 LU01WSHR14 Seal 30 1 DPHB200-90 Hosetail Elbow
9 1 LU3500A541 Back Nut 31 4 1101 Bolt M8 x 110
12 1 EL3434F Elbow Hosetail 32 4 1210 Washer Plain M8
13 1 TI08-12/20 Hose Clip 33 2 AA0132100CP Clamp Plate
14 A/R TI03-1319 Hose Clear 1/2" 34 4 1314 Nut Nylock M8
15 1 AA0131601 Tank 2,000 Litre
16 1 DPEL114 Elbow Hosetail
17 1 TI108-25/40 Hose Clip
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Main Tank / Wash Tank & Fittings (Section KE)

Item Qty Part Number Description Item Qty Part Number Description
3 2 DPEL3434 Elbow Hosetail 30 2 SA2002-01AAN Back Nut
4 2 TI108-12/20 Hose Clip 31 A/R TI17-19 Hose 3/4"
5 A/R TI103-1319 Hose Clear 1/2" 32 2 DPEL3434 Hosetail Elbow
6 1 LU3500GP13 Float 33 1 DPTT34 Tee
7 1 LU3500A586 Tank Outlet 37 1 LU0100A721 Lid (Main Tank)
8 1 LU01WSHR14 Seal 38 3 DPA3434 Hosetail  
9 1 LU3500A541 Back Nut 39 A/R TI17-19 Hose 3/4"
10 1 AA00147 "O" Clip 40 2 LU35823034 Socket
11 1 DPEL3434F Hosetail Elbow 41 2 Stand Pipe
12 1 TI108-16/27 Hose Clip 42 2 AA062 Wash Head
13 A/R TI17-25 Hose 3/4" 43 1 LU0100A Lid (Wash Tank)
22 3 DP10146 Tank Outlet 44 1 AA0131610 Wash Tank
23 3 DPEL200 Hosetail Elbow 45 4 1064 Setstud M12 x 30
25 8 1206 Washer Plain M12 46 4 1206 Washer Plain M12
26 4 1304 Nut Nylock M12 47 1 AA0131601 Main Tank (2000L)
27 2 LU35AT21A1 Nipple
28 2 SA2002-01AA Tank Outlet
29 2 SA2002-01AAS Seal Page 37



Sectional Control Valves ( Section KF)

The Quantities shown are for one pair of valves as shown on the illustration. Different models of sprayer will vary depending on the number of boom shut offs.

Item Qty Part Number Description
1 2 DPEL1212 Hosetail Elbow
2 5 TI108-16/27 Hose Clip
3 A/R TI17-12 Hose 1/2"
4 1 DPT12 Tee
5 2 LU0800A297 Non Return Valve
6 2 LU35AT21A Nipple
7 2 SAU2018.16EP Saffi Motorised Valve
9 8 1091 6mm Self Tapping Stud
10 4 DPA3434 Hosetail  
11 4 TI108-16/27 Hose Clip
12 A/R TI17-19 Hose 3/4"
14 A/R TI17-12 Hose 1/2"
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Chemical Induction Hopper (Section KG)1 -24

Item Qty Part Number Description Item Qty Part Number Description
2 1 Wash Head 15 1 LU358250545 Elbow
4 1 DVA303840084 Wash Jet 16 1 DPM1140 Nipple
5 2 1201 Washer 6mm Stainless Steel 17 1 LU358250545 Elbow
6 2 DVA084750007 Cap 18 1 DP150D Camlock Male
7 1 SSAA31-1/4F Hand Can Wash 19 1 DP150D Camlock Female
9 1 DPA1414 Hosetail 20 1 DPA115 Hosetail  
10 1 AA00148 "O" Clip 21 1 TI108-32/50 Hose Clip
11 A/R TI01-6 Hose Braided 1/4" 22 A/R TI602-12 Hose 1 1/2"
12 A/R TI17-12 Hose 1/2" 23 1 LU3500A353 Nipple
13 2 TI108-17/25 Hose Clip 24 1 LU35824020 Tee
14 1 DPEL1212 Hosetail Elbow
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Chemical Induction Hopper (Section KG) 25-53

Item Qty Part Number Description Item Qty Part Number Description
25 1 DP200F Camlock Male 42 1 DPA3412 Hosetail
26 1 DP200C Camlock Female 43 1 DPEL3412 Hosetail Elbow
27 1 TI108-50/70 Hose Clip 45 1 SA2012-01AAAE Tap 3 way
28 A/R TI09-51 Hose 2" 46 1 DPSE34 Elbow
29 4 1304 Nut Nylock M12 48 4 1103 Setstud M8 x 25
30 1 AA3434 Flange Male 49 4 1228 Washer Spring M8
31 1 AA2"TOMMO Valve 50 4 1212 Washer Plain M8
32 1 AA3434F Flange Female 51 2 1203 Washer Stainless Repair M6
33 4 1067 Bolt M12 x 75 52 2 1095 Setstud M8 x 25 Stainless Steel
34 1 Hand Can Wash Stowage Bracket 53 1 Mesh Stainless Steel
35 1 Hopper Fabrication Stainless Steel
39 2 TI108-17/25 Hose Clip
40 A/R TI17-12 Hose 1/2"
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Chassis, Mounted (Section MA) Items 1-25

Item Qty Part Number Description Item Qty Part Number Description
1 1 24400 Main chassis frame 13 4 DMR335 Bulb Indicator of Brake light
2 1 24500 Bridge frame 14 2 1061 Bolt
3 1 25300 Main mast 15 2 1215 Washer flat
4 2 25700 Leg 16 4 1306 Nut Nylock
5 1 25500 Adapter for leg LH 17 4 1158 Set stud
6 1 25600 Adapter for leg RH 18 4 1208 Washer flat
7 1 0027500L Telescopic rear leg RH 19 4 1322 Nut Nylock 3/4 UNC
8 1 0027500R Telescopic rear leg LH 20 2 1149 Set stud
9 1 MS-116 Bracket Rear transport LH 21 2 AA057BS65MM Urethane block

1 MS-117 Bracket Rear transport 22 2 1349 Self tapping screw
10 2 DMRU1168 Lens Rear light 23 2 1210 Flat washer
11 2 DMRU53/02/00 Rear lamp complete 24 2 AA0026500 Mast roller plate
12 4 DMR209 Bulb Side light 25 2 AA101 Securing plate for mast roller
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Chassis, Mounted (Section MA) Items  26-

Item Qty Part Number Description Item Qty Part Number Description
26 4 1094 Set stud 38 AA123 Sleeve for transport rest
27 4 1207 Washer flat 39 2 77600 Transport rest side support
28 4 1312 Nut Nylock 40 2 1067 Bolt
29 6 AGN03 Grease nipple 41 2 1206 Washer Flat
30 6 AA0027700 Mast roller 42 2 1304 Nut Nylock
31 4 1134 Bolt 43 2 AA040 Spacer for side support
32 2 BW0117 R clip 45 4 1330 Nut Nylock
33 4 AA0101900 Pin Demount leg
34 2 AA038 Pin Lower link
35 2 AA021 Linch pin 3/8
36 1 AA0026300 Locking pin LH

1 AA0026400 Locking pin RH
37 4 1121 Set stud
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Bridge Frame Assembly (section MB)

Item Qty Part Number Description Item Qty Part Number Description
1 1 WC005 Relay box Four way 16 1 AGWIKA01 Gauge for spray pressure (0 to 100 psi)
3 AEC702 Cable 7 core 6+1 (per metre) 17 1 RI3534 Gauge for air pressure (0 to 100psi)
4 2 1093 Bolt Roofing M6 x 20mm 18 1 RIC721 Block for air gauge
5 2 1207 Washer Plain 1/4” 19 2 1052 Set stud M10 x 25
6 2 1312 Nut Nylock 6mm 20 4 1214 Washer Plain 5/16”
7 1 KTS-105-5 Retaining strap 21 2 1314 Nut Nylock
8 1 AAC21 Bottle 25 litre (Clean water) 22 1 RIC3535 Air valve
9 1 LU35AT21A1 Nipple 23 1 TI100-24 Hosetail 1/8bsp
11 1 DPAST12S Valve 1/2” ball 24 2 AA00148 “O” clip 1/2”
12 1 DPA1212 Hosetail 1/2” 25 1 AA002MT Cabinet for protective clothing
13 2 AC712 Plug 7pin (for lights and controls) 26 1 AA021 Linch pin
14 3 TI302-508 Probe Hydraulic 1/2” 27 1 AA1650 Gas strut 220mm
15  (As number on hose band) Hose Hydraulic 28 2 1091 Set stud M6 x 16
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Tank Assembly for Mounted Sprayer (Section MC)

Item Qty Part Number Description Item Qty Part Number Description
1 1 AA0021700 Tank 1000 litre 10 1 LU3500A543 Back nut 1 1/4”

1 AA0021800 Tank 800 litre 11 1 LU3500A524 Washer Rubber Sealing
2 1 LU0100A717 Neck ring 12 1 LU3500A558 Cap for tank drain
3 8 1150 Screw Self tapping Stainless steel 13 1 DPA1212 Hosetail 1/2”
4 1 LU5300A649 Basket strainer (Fitted on request) 14 2 TI108-12/20 Hoseclip
5 1 LU0100A721 Lid Smoothline (Complete with Vent) 15 TI03-1319 Hose 1/2” Clear (per metre)
6 1 LU0100A600 Vent for lid 16 1 28200 Gauge fabrication
7 2 CO3309B Strap (Hooks down) 17 1 DPEL1212 Hosetail 1/2” Elbow
8 1 LU3500A588 Tank outlet 1 1/4”
9 1 LU01WSHR04 Washer Rubber Sealing
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Tank Assembly Fittings for Mounted Sprayer (Section MD)

Item Qty Part Number Description Item Qty Part Number Description
1 2 DP10146 Tank outlet 14 1 DPA3434 Hosetail
2 2 DPEL200 Elbow Hosetail 15 1 AAP0300 Agitator pipe
3 1 DPEL114-112 Elbow Hosetail 16 2 DPEL3434F Hosetail Elbow
4 1 DPTT114 Tee 17 1 DPA112 DPA112
5 1 DPRB11434 Reducing bush 18 1 DPRD200112 Reducing bush
6 1 DPT1212 Tee Hosetail 19 1 DPM200 Nipple Hexagon
7 1 LU3500A352 Reducing nipple 20 1 LU0800A302 Valve Non-return
8 1 DPRB3412 Reducing bush 21 1 AA061 Tank wash head
9 1 DP10138 Tank outlet 22 1 LU35823034 Socket Reducing
10 1 DPRB1121 Reducing bush 23 1 LU35AT21A1 Nipple Reducing
11 1 DPRB1034 Reducing bush 24 1 SA2002.01AA Bulkhead fitting
12 1 DPM3400 Nipple Hexagon 25 1 AA00147 “O” clip
13 1 DPTT34 Tee
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Chemical Hopper for Mounted Sprayer (Section ME) Items 1-30

Item Qty Part Number Description Item Qty Part Number Description
1 2 20700 Bolt Pivot Short 16 1 DPEL1214 Hosetail Elbow 1/2 x 1/4
2 2 20600 Bolt Picot Long 17 1 LU35824020 Tee Female 2” BSP
3 8 1206 Washer Flat 1/2” 18 1 DPRB200114 Reducing bush 2 x 1 1/4
4 4 1317 Nut Nylock 19 1 AA0102700 Injector 12mm orifice
5 1 20500 Latch 20 1 DPA114112 Hosetail 1 1/4 x 1 1/2
6 1 23600 Link Pantograph Top 21 1 AA0100200 P clip 40mm
7 1 23700 Link Pantograph Bottom 22 2 1203 Washer 8mm
8 1 20900 Stop bracket 23 2 1314 Nut Nylock M8
9 1 DPA114112 Hosetail 1 1/4 x 1 1/2 24 1 AA037 Flange Male 
10 1 DPTT114 Tee Female 1 1/4 BSP 25 1 1304 Nut Nylock M12
11 1 LU34113004 Reducer 1 1/4 x 3/4 BSP 26 4 1203 Washer Repair M6
12 1 DPM3400 Nipple Hexagon 3/4 BSP 27 1 AA2”TOME Valve 2” (Complete with liner item 28)
13 1 DPTT34 Tee Female 3/4 BSP 28 1 AA2”LTOME Liner for valve Nitrile
14 1 DPEL3412 Hosetail Elbow 3/4 x 1/4 29 1 AA037F Flange Female
15 1 DPRB3412 Reducing bush 3/4 x 1/2 30 1 AA0027200 Bracket for hand gun
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Chemical Hopper for Mounted Sprayer (Section ME) Items 31-

Item Qty Part Number Description Item Qty Part Number Description
31 4 1067 Bolt M12 x 75 45 1 AA003 Hopper complete with lid
32 1 DPSE200 Elbow 2”NPT M/F 46 1 AA059 Mesh
33 2 AA00148 “O” clip 1/2” 47 2 1095 Set stud M6 x 25 (stainless steel)
34 1 TI108-8/16 Hose clip 8/16mm 48 4 1201 Washer M6 Stainless Steel
35 TI17-12 Hose Black solvent 13mm 49 2 1334 Wing nut M6 (stainless steel)
36 TI01-6 Hose Clear reinforced PVC 6mm 50 1 1056 Bolt M10 x 50
37 1 DPA1414 Hosetail 1/4 x 1/4 51 1 1302 Nut Nylock M10
38 1 SSAA31-1/4F Gun jet 52 1 1212 Washer Flat
39 1 23800 Bracket Hopper support 53 2 DVA084750007 Cap 3/8
40 1 DPEL1412 Hosetail Elbow 1/4 x 1/2 54 2 1201 Washer 1/4” ID 5/8” OD (stainless steel)
41 1 DP3306-0301 Valve 
42 1 TI320-44 Adapter
43 1 DVA303840084 Nozzle Double swivel (items 53 &54 not included)
44 1 23500 Strap to hold hopper
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Section Control Valves on Mounted Sprayer (Section MF)

The Quantities shown are for one pair of valves as shown on the illustration. Different models of sprayer will vary depending on the number of boom shut offs.

Item Qty Part Number Description
1 2 SA2011.11AAAE Ball valve 3/4 motorised
2 2 DPA3434 Hosetail 3/4 x 3/4
3 2 TI108-16/27 Hose clip 16/25mm
4 2 DPEL3434 Hosetail Elbow 3/4 x 3/4
5 2 DPEL3412 Hosetail Elbow 3/4 x 1/2
6 5 TI108-12/20 Hose clip 12/20mm
7 TI17-12 Hose Black solvent 13mm
8 1 DPT12 Tee Hosetail 1/2”
9 8 1091 Bolt Self tapping M6 x 16
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Mast Lifting Assembly (Section MG)

Item Qty Part Number Description Item Qty Part Number Description
1 1 AHR25315DAT Ram Mounted sprayer lift 17 2 1214 Washer Flat 5/16”
2 2 1109 Studding M10 18 2 1314 Nut Nylock M8
3 2 1211 Washer Flay 3/4” 19 2 C01393 Shackle (complete with pin ALCN4041)
4 1 1330 Nut Nylock 3/4” UNF 20 COCN1129 Chain
5 1 TI320-44 Adapter 1/4 BSP Male 21 1 1138 Bolt 3/4” UNF x 5 1/2”
6 1 AHP026504RS Hose Hydraulic 22 2 AA0027600 Roller for lifting chain (Complete with item 25)
7 1 AHP194504RS Hose Hydraulic 23 1 AA0079000 Pipe guide
8 1 TI328-4 Tee 1/4 BSP Male 24 1 AA0079100 Pipe guide
9 1 TI335-84 Adapter 1/2 BSP Male x 1/4 BSP Female 25 2 AA044 Bush
10 1 AHHC0.05-350 Accumulator 26 2 AAGKM1020 Clevis
11 1 AA0101600 Clamp 27 2 1351 Pin for Clevis
12 2 1052 Set stud M10 x 25 29 2 1350 Cotter pin 7/64” x 1 1/2”
13 2 1212 Washer Flat 3/8” 30 1 AA0027800 Bar Lift chain fixing
14 2 1302 Nut Nylock M10 31 2 1301 Nut Full M10
15 1 AA0101700 Clamp for hydraulic cylinder 32 2 1302 Nut Nylock M10
16 2 1313 Nut Full M8 33 1 1137 Bolt 3/4” UNF x 5”
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UK Boom Back Frame (Section NA)

Item Qty Part Number Description Item Qty Part Number Description
1 1 1085 Bolt M20 x 80 15 2 AA021021 Clamp Plate
2 2 1209 Washer Flat M20 16 4 1370 Bolt M20 x 155
3 1 1307 Nut Nylock M20 17 1 FEGF20DO/Ball Ball Joint insert
4 6 AA0027700 Mast Roller 18 1 AHR0212500 Tilt Cylinder
5 7 AGN03 Grease Nipple ¼” UNF 19 4 TI1342-4 Seal Dowty ¼” BSP
6 1 AA0212000 Back Frame 20 1 TI354-442 Adapter ¼”BSP (1/32” Restricted)
7 2 AA101 Securing Plate for Mast Roller 21 1 TI354-441 Adapter ¼” BSP (1/16” Restricted)
8 4 1312 Nut Nylock M6 22 1 TI317-44 Adapter ¼” BSP Elbow
9 8 1207 Washer Flat M6 23 2 TI1320-44 Adapter ¼” BSP
10 4 1049 Set Stud M6 x 25 24 2 AH705041 Flow Regulator
11 4 1307 Nut Nylock M20 25 1 1307 Bolt M20 x 90
12 8 1209 Washer Flat M20 26 2 AA0600340 Conical Spacer
13 4 AA021022 Wear plate (Nylon) 27 1 1307 Nut Nylock M20
14 4 AA0213010 Spacer
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UK Boom Centre Frame (Section NB) Item 1-27

Item Qty Part Number Description Item Qty Part Number Description
1 1 1103 Set Stud M8 x 25 15 4 1300 Nut Locking 7/8” BSF
2 1 1214 Washer Spring M8 16 4 Ram End
3 1 1314 Nut Nylock M8 17 2 1230 Bolt M20 x 300
4 11 AGN03 Grease Nipple ¼” UNF 18 4 FEGF20DO/Ball Ball Joint insert
5 1 AA0213020 Pin Pivot 19 7 1209 Washer Flat M20
6 1 AA0213000 Centre Frame 20 7 1307 Nut Nylock M20
7 1 1085 Bolt M20 x 80 21 2 AA0214202 Spacer
8 16 AA0600340 Conical Spacer 22 4 AA0214206 Conical Spacer
9 2 1307 Nut Nylock M20 23 2 1089 Bolt M30 x 150
10 2 TI354-441 Adapter ¼” BSP (1/16” Restricted) 24 4 1221 Washer Flat M30
11 2 TI354-442 Adapter ¼”BSP (1/32” Restricted) 25 2 1310 Nut Nylock M30
12 4 TI1342-4 Seal Dowty ¼” BSP 26 2 1370 Bolt M20 x 150
13 2 AHE0213500 Incline Cylinder 27 1 Fold Cylinder (LH)
14 2 Bwo43-20 Adjustable Link 1 Fold Cylinder (RH)
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UK Boom Centre Frame (Section NB) Item 28-

Item Qty Part Number Description Item Qty Part Number Description
28 12 TI1342-4 Seal Dowty ¼” BSP 40 2 1011 Bush Tension 26 x 20 x 25
29 2 TI354-442 Adapter ¼”BSP (1/32” Restricted) 41 2 1369 Bolt M20 x 120
30 2 TI354-441 Adapter ¼” BSP (1/16” Restricted) 42 1 AA007A503 Collar
31 4 TI1320-44 Adapter ¼” BSP 43 1 1107 Bolt M8 x 80
32 2 AH705041 Flow Regulator 44 2 EWSF1-11/2 Bearing
33 2 TI317-44 Adapter ¼” BSP Elbow 45 4 1073 Bolt M16 x 65
34 1 AA0213100 Anti Yaw 46 8 1344 Washer Flat M16
35 2 AA057 Anti Yaw Block 47 4 1306 Nut Nylock M16
36 4 AGN03 Grease Nipple ¼” UNF 48 2 FEGF30D0/BALL Ball Joint Insert
37 1 1051A Bolt M10 x 140
38 2 1212 Washer Flat M10
39 1 1302 Nut Nylock M10
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UK Boom Tilt Beam (Section NC)

Item Qty Part Number Description Item Qty Part Number Description
1 1 AA0213700 Tilt Beam 11 4 AA0213050 Spacer
2 2 1017 Split Pin 3/16” x 1 ½” 12 2 AA0075530 Rocker Bush
3 4 1211 Washer Flat ¾” 13 4 1305 Nut Plain M16
4 4 AA013 Damper Pin 14 4 1304 Nut Nylock M12
5 2 1218 Washer Flat M18 15 8 1206 Washer Flat ½”
6 2 AA0213038 Spring Anchor 16 4 1200 Bolt M12 x 170
7 6 AA276 Spring 17 2 HP6815201 Rubber Buffer
8 8 Bush (Supplied With Damper) 18 2 1061 Bolt M12 x 65
9 4 DM07575 Damper 19 2 AA0213740 Retaining Washer
10 2 AA0213040 Spring Tensioner 20 2 1206 Washer Flat ½”

21 2 1304 Nut Nylock M12
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UK Inner Boom (Section ND) Item 1-25

Item Qty Part Number Description Item Qty Part Number Description
1 1 AA0214000-R Inner Boom R H 13 6 1307 Nut Nylock M20

1 AA0214000-L Inner Boom L H 14 16 AA0600340 Conical Spacer
2 8 1064 Bolt M12 x 30 15 2 1369 Bolt M20 x 120
3 16 1206 Washer Flat ½” 16 4 AA0214514 Spacer Pivot
4 8 1304 Nut Nylock M12 17 4 FEGF20DO/BALL Ball Joint Insert
5 2 1052 Set Stud M10 x 25 18 2 AA0214620 Fold Link (Outer Boom)
6 2 1302 Nut Nylock M10 19 2 AA0214610 Fold Link (Inner Boom)
7 4 1100 Set Stud M8 x 35 20 8 AGN03 Grease Nipple
8 4 AA0214520 Link Pin 21 2 1085 Bolt M20 x 80
9 8 1214 Washer Flat M8 22 4 TI1320-44 Adapter ¼” BSP
10 14 1314 Nut Nylock M8 23 8 TI1342-4 Seal Dowty ¼” BSP
11 4 1368 Bolt M20 x 90 24 2 AH705041 Flow Regulator
12 8 1209 Washer Flat M20 25 2 TI317-44 Adapter ¼” BSP Elbow F/F
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UK Inner Boom (Section ND) Item 26-

Item Qty Part Number Description Item Qty Part Number Description
26 2 TI05000 Adapter ¼” BSP Elbow M/F 38 2 AA0214112 Boom Stop Extension
27 2 TI354-442 Adapter ¼”BSP (1/32” Restricted) 39 2 AA0216570 Boom Stop
28 2 TI354-441 Adapter ¼” BSP (1/16” Restricted) 40 2 Rubber Stop (Short)
29 2 Ram End 41 2 Rubber Stop (Long)
30 2 1300 Nut Locking 7/8” BSF 42 4 1094 Set Stud M6 x 25
31 1 Fold Cylinder (RH) 43 4 1207 Washer Flat M6

1 Fold Cylinder (LH) 44 4 1312 Nut Nylock 
32 6 1693 Bolt (Roofing) M6 x 25
33 6 1207 WASHER Flat M6
34 8 1312 Nut Nylock M6
35 4 Rubber Strip
36 8 AA0214430 Bracket (Spray Line)
37 1 AA0216500R Mounting Bracket (RH)

1 AA0216500L Mounting Bracket (LH)
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UK Outer Boom & Breakaway (Section NE) Item 1-26

Item Qty Part Number Description Item Qty Part Number Description
1 4 1305 Nut Plain M16 14 2 1215 Washer Flat M16
2 2 AA0071100 Eye Bolt 15 2 1306 Nut Nylock M16
3 A/R COCBN1129 Chain 16 2 AA0215161 Pivot Clevis
4 2 AA277 Spring 17 2 AA0215161A Pivot Block
5 2 AA0216330 Spring Retainer 18 8 1215 Washer Flat M16
6 8 AA0214450 Bracket (Spray Line) 19 4 1306 Nut Nylock M16
7 4 1100 Bolt M8 x 30 20 2 AGTN03 Grease Nipple
8 4 1214 Washer Flat M8 21 2 1208 Washer Flat M18
9 4 1314 Nut Nylock M8 22 2 1017 Split Pin 3/16” x 1 ½”
10 1 AA0216000L Breakaway (LH) 23 2 1065 Set Stud M12 x 45

1 AA0216000R Breakaway (RH) 24 2 1302 Nut Plain M12
11 1 AA0215000L Outer Boom (LH) 25 2 1306 Nut Nylock M16

1 AA0215000R Outer Boom (RH) 26 2 1215 Washer Flat M16
12 4 FEGF20D0/BALL Ball Joint Insert
13 2 1149 Bolt M16 x 40
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UK Outer Boom & Breakaway (Section NE) Item 27-

Item Qty Part Number Description
27 2 1049 Bolt M16 x 40
28 4 1104 Bolt M8 x 50
29 8 1207 Washer Flat M8
30 4 1314 Nut Nylock M8
31 1 AA0216510L 3 Jet Breakaway Mounting Bracket (LH)

1 AA0216510R 3 Jet Breakaway Mounting Bracket (RH)
32 2 BWO117 “R” Clip
33 2 AA0216410 Extension Plate
34 4 1103 Set Stud M8 x 25
35 8 1214 Washer Flat M8
36 4 1314 Nut Nylock M8
37 8 AA0214440 Bracket (Spray Line)
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UK Special 3 Jet Breakaway (Section NF)

Item Qty Part Number Description Item Qty Part Number Description
1 2 1312 Nut Nylock M16 10 4 1305 Nut Plain M16
2 8 1344 Washer Flat M16 11 2 AA0071100 Eye Bolt
3 2 AACM16/1F1 Ball Joint M16 12 2 AA277 Spring
4 2 1229 Washer Spring M16 13 2 AA0216330 Spring Retainer
5 2 1075 Bolt M16 x 90 14 1 AA0216520L Pivot Post (LH)
6 8 AA0214460 Bracket (Spray Line) 1 AA0216520R Pivot Post (RH)
7 6 1302 Nut Nylock M10 15 1 AA0216552L Breakaway Inner (LH)
8 12 1212 Washer Flat M10 1 AA0216552R Breakaway Inner (RH)
9 6 1100 Bolt M10 x 35 16 1 AA0216554L Breakaway Outer (LH)

1 AA0216554R Breakaway Outer (RH)
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UK Centre Frame Spray Lines (Section NG)

Item Qty Part Number Description Item Qty Part Number Description
1 8 1345 Bolt M6 x 70 13 A/R SSCP19438-ERP Seal
2 16 1207 Washer Flat M6 14 A/R Jet (Specify Size & Type)
3 8 1321 Nut Nylock M6 15 A/R Cap (Specify Colour)
4 2 TI108-16/27 Hose Clip 16 1 TI100-24 Hosetail 1/8” BSP
5 2 DPEL3434F Hosetail Elbow ¾” 17 2 AA00148 “O” Clip
6 2 AA00147 “O” Clip 18 2 AAP001 Bayonet End 
7 8 1097 Bolt M6 x 40 19 2 LU01402200-040 Seal
8 8 1224 Washer Spring M6 20 2 SSQJ4676-1/4-NYR Cap
9 8 1207 Washer Flat M6 21 2 DPEL1414 Elbow Hosetail ¼” BSP
10 4 AF261379 Cover Plate 22 4 AA0214420 Mounting Bracket
11 8 AF261461 Clamp 23 4 AA0214422 Clamp Plate
12 A/R SS24216-3/4-NYB Triple Nozzle Body
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UK Inner Boom Spray Lines (Section NH)

Item Qty Part Number Description Item Qty Part Number Description
1 6 TI108-12/20 Hose Clip 16 2 AA00148 “O” Clip
2 2 DPT12 Tee ½” 17 2 DPEL1414 Hosetail Elbow ¼”
3 6 TI108-16/27 Hose Clip 18 2 DPEL3434 Hosetail Elbow ¾”
4 2 DP075C Connector ¾” BSP (Female) 19 A/R AF261461 Clamp
5 2 DP075A Connector ¾” BSP (Male) 20 A/R 1097 Bolt M6 x 40
6 4 DPSE34 Elbow M/F ¾” 21 A/R 1224 Washer Spring M6
7 4 DPM3400 Nipple ¾” 22 A/R 1207 Washer Flat M6
8 2 AAP001 Bayonet End 23 A/R AF261379 Cover Plate
9 2 LU01402200-040 Seal 24 2 AA00147 “O” Clip
10 2 SSQJ4676-1/4-NYR Cap 25 2 DPEL3434F Hosetail Elbow ¾”
11 2 DPA3412 Hosetail ¾”-1/2” 26 A/R SS24216-3/4-NYB Triple Nozzle Body
12 2 LU0800A297 NRV 27 A/R SSCP19438-ERP Seal
13 2 DPM1200 Nipple ½” 28 A/R Jet (Specify Size & Type)
14 2 DPTT12 Tee ½” 29 A/R Cap (Specify Colour)
15 4 DPA1214 Hosetail ½”-1/4” 30 2 DPTT34 Tee ¾”
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UK Outer Boom & Spray Lines (Section NI)

Item Qty Part Number Description Item Qty Part Number Description
1 6 TI08-16/27 Hose Clip 17 2 DP075C Connector ¾” BSP (Female)
2 2 DPEL3434F Hosetail Elbow ¾” 18 2 DP075A Connector ¾” BSP (Male)
3 A/R 1097 Bolt M6 x 40 19 4 DPM3400 Nipple ¾”
4 A/R 1207 Washer Flat M6 20 4 DPA3434 Hosetail ¾”
5 A/R 1224 Washer Spring M6 21 2 DPSE34 Elbow M/F ¾” 
6 A/R AF261379 Cover Plate 22 1 TI108-12/20 Hose Clip
7 A/R AF261461 Clamp 23 2 DPA3412 Hosetail ¾”-1/2”
8 4 AA00147 “O” Clip 24 2 LU0800A297 NRV
9 2 DPEL3434F Hosetail Elbow ¾” 25 2 DPM1200 Nipple ½”
10 4 TI08-16/27 Hose Clip 26 4 DPA1214 Hosetail ½”-1/4”
11 8 AAP001 Bayonet End 27 2 DPTT12 Tee ½”
12 4 LU01402200-040 Seal 28 A/R SS24216-3/4-NYB Triple Nozzle Body
13 2 SSQJ4676-1/4-NYR Cap 29 A/R SSCP19438-ERP Seal
14 2 DPEL1414 Hosetail Elbow ¼” 30 A/R Jet (Specify Size & Type)
15 12 AA00148 “O” Clip 31 A/R Cap (Specify Colour)
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UK Outer Boom & Spray Lines (Section NJ)

Item Qty Part Number Description Item Qty Part Number Description
1 4 AA00148 “O” Clip 14 A/R 1207 Washer Flat M6
2 2 DPA1414 Hosetail ¼” 15 A/R 1224 Washer Spring M6
3 1 DP3306-0310 Ball Valve ¼” 16 A/R 1097 Bolt M6 x 40
4 1 Nut ¼” BSP 17 2 TI08-16/27 Hose Clip
5 1 TI321-49 Adapter ¼” BSP 18 1 DPEL3434 Hosetail Elbow ¾”
6 1 DVA30387009 Swivel Adapter 19 2 DPTT34 Tee ¾”
7 1 SSQJP19011-NYB Jet Assay 20 2 DPSE34 Elbow M/F ¾” 
8 2 DPEL1414 Hosetail Elbow ¼” 21 2 AA00147 “O” Clip
9 2 SSQJ4676-1/4-NYR Cap 22 2 DPEL3434F Hosetail Elbow ¾”
10 2 LU01402200-040 Seal 23 A/R SS24216-3/4-NYB Triple Nozzle Body
11 2 AAP001 Bayonet End 24 A/R SSCP19438-ERP Seal
12 A/R AF261461 Clamp 25 A/R Jet (Specify Size & Type)
13 A/R AF261379 Cover Plate 26 A/R Cap (Specify Colour)
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Trailed EU Main Structures (Section PA)

Item Qty Part Number Description Item Qty Part Number Description
1 1 AA0222000 Front Rest Gull wing Boom 13 1 AA0221380 Mast
2 1 AA0225000 Front Rest Series 4 Boom 14 4 1053 Set Stud Countersunk M10 x 25
3 4 AA022070 Nylon Wear Strip 15 2 AA0221970 Nylon Wear Strip
4 8 1302 M10 Nut Nylock 16 1 AA0224000 Rear Rest (Series 4 Boom)
5 8 1212 Washer M10 flat 17 1 AA0221900 Rear Rest (Gullwing Boom)
6 8 1053 Set Stud Countersunk M10 x 25 18 24 1211 Washer Flat ¾”
7 1 AA0221250 Mast Support Assembly 19 12 1121 Bolt ¾” UNC x 2 ½”
8 1 AA0221325R Boom Support Tube RH. (Series 4 Boom) 20 20 1322 Nut Nylock ¾” UNC
9 16 1215 Washer Flat M16 21 8 1120 Bolt ¾” UNC x 2”
10 8 1306 M16 Nut Nylock 22 1 AA0221000 Chassis
11 8 1075 Bolt M16 x 90 23 2 Bump Stop Nylon
12 1 AA0221325L Boom Support Tube LH (Series 4 Boom) 24 4 1053 Set Stud Countersunk M10 x 25
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EU Trailed Tank (Section PB)

Item Qty Part Number Description Item Qty Part Number Description
1 1 AA023020 Gauge Bracket (Standard Machine) 15 2 ALL6-22 Hinge
1 1 AA023030 Gauge Bracket (Air Jet / Air Tec) Not Shown 16 8 1375 Screw Posidrive M5x16
2 4 AA0221192 Spacer Tube 17 8 1337 Nut Nylock M5
3 8 1215 Washer Flat M16 18 1 LU1350660 Neck Ring 
4 4 1306 Nut Nylock M16 19 1 LU5300A649 Basket Strainer
5 3 1071 Bolt M16 x120 20 1 LU0100A721 Tank Lid
6 1 Clothing Locker / Hand Wash Tank 21 1 LU0100A600 Tank Lid Vent
7 A/R BADX81 Rubber Door Seal 22 1 LU0100A725 Tank Lid
8 1 Clothing Locker Door 23 1 LU0100A719 Neck Ring
9 1 LU01350401 Small Neck Ring 24 1 AA0220120 Wash Tank
10 1 Lu0100A600 Vented Lid 25 1 AA0221190R Tank Clamp Rear
11 20 1150 Screw Self Tapping Stainless steel 26 4 1074 SetStud M16 x 65
12 1 PR641-1000SS Door Catch Assembly 27 8 1305 Nut Plain M16
13 5 1261 Set Stud M5x25 28 1 AA0221190F Tank Clamp Front
14 5 1447 Nut Nylock M5 29 1 Main Tank (Specify Capacity)
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EU Trailed Suspension & Axle (Section PC) Items 1-30

Item Qty Part Number Description Item Qty Part Number Description
1 1 AA00644R-8 Axle Assembly RH 16 2 HP6800400 Spacer Bush
2 2 AH001 Brake Ram 17 2 HP6876031 Aeon Spring
3 1 1212 Washer Flat M10 18 4 1304 Nut Nylock M12
4 3 1302 Nut Nylock M10 19 2 1065 Bolt M12 x 45
5 1 AADM10 Ball Joint M10 20 2 1068 Bolt M12 x 90
6 1 ACOCN1129 Safety Chain 21 1 AA00644L-8 Axle L/H
7 2 1105 Bolt M10 x 50 22 2 Brake Arm
8 2 1214 Washer Flat M8 23 2 AA0051817 Axle Securing Pad
9 2 1314 Nut Nylock M8 24 10 1307 Nut Nylock M10
10 2 1066 Bolt M12 x 65 25 2 1105 Bolt M8 x 50
11 2 AA0213740 Washer 26 2 1314 Nut Nylock M8
12 2 HP6815201-5 Spacer Bush 27 2 1214 Washer Flat M8
13 2 HP6815201 Aeon Spring 28 1 AA005H000L Hand Brake Arm LH
14 2 1085 Bolt M20 x 80 29 2 1054 SetStud M10 x 30
15 2 HP6809200 Washer 30 5 1301 Nut Plain M10
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EU Trailed Suspension & Axle (Section PC) Items 31-

Item Qty Part Number Description
31 2 1399 Bolt 1” UNF x 5”
32 2 SH97000130 Metalastic Bush
33 2 AA006G821 Spacer Boss
34 2 1204 Washer Plain 1”
35 2 1328 Nut Nylock 1” UNF
36 8 1080 Bolt M20 x 180
37 8 1209 Washer Flat M20
38 1 AA0221800 Suspension Arm
39 2 1212 Washer Flat M10
40 2 1054 SetStud M10 x 30
41 2 1212 Washer Flat M10
42 1 AWFRIE Hand Brake Lever Assembly
43 1 AA005H000R Hand Brake Arm RH
44 1 AA005H010 Hand Brake Middle L
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EU Trailed Drawbar (Section PD) Items 1-30

Item Qty Part Number Description Item Qty Part Number Description
1 1 AA005E206 Eye Hitch 16 2 AA0223000 Leg
2 28 1307 Nut Nylock M20 17 2 AA0101900 Pin
3 4 1361 Bolt M20 x 50 18 1 AHR211LBTL Steer Ram Left
4 1 AA005E204 Support Arm 19 1 AHR211LBTL Steer Ram Right
5 4 1084 Bolt M20 x 60 20 2 1300 Nut Half 7/8” BSF
6 1 AA005E201 Main Frame 21 2 AA164 Hex Ram End
7 2 FE3210-2RS Bearing 22 8 AA0600340 Conical Spacer
8 2 1269 Bolt M20 x 22 Fine 23 4 1077 Bolt M20 x 100
9 2 1272 Washer Flat M24 24 4 AGN03 Grease Nipple
10 2 1347 Nut Nylock M24 Fine 25 4 1209 Washer Flat M20
11 1 1328 Nut Nylock 1” UNF 26 1 AA005G500 Tracker Frame
12 1 1204 Washer Flat 1” 27 1 AGN03L Grease Nipple Long
13 1 AA005A505S Pipe Guide 28 4 AAB3030DU Bush
14 1 AA005A502 Pivot Plate 29 1 AA0050710 Pivot Pin
15 2 BW0117 “R” Clip 30 1 1221 Washer Flat M30
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EU Trailed Drawbar (Section PD) Items 30-

Item Qty Part Number Description Item Qty Part Number Description
31 2 1336 Nut Nylock M30 40 8 1361 Bolt M20 x 50
32 1 AA0050700 Front Pivot 41 1 AA005B203R Link Bracket RH
33 1 AA0050100 Pivot Bolt 42 1 AA005B200 Cross Beam
34 2 AA005E220 Jack 43 1 AA005B203L Link Bracket LH
35 2 AA0101900 Pin 44 2 AA038 Linkage Pin
36 2 BW0117 “R” Clip 45 2 AA021 Linch Pin
37 1 AAPTO002 PTO Parking Bracket 46 2 CO10161 “D” Link
38 1 1460 Roll Pin 4x25 47 1 C11006-33 Chain (33Links)
39 1 AA099 Spring 48 1 AA0055906 Safety Loop
40 8 1361 Bolt M20 x 50 54 1 AA005E803 Jack Bracket
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EU Trailed Induction Hopper (Section PE)

Item Qty Part Number Description Item Qty Part Number Description
1 1 AA018 Knob 16 1 AA059 Mesh Stainless Steel
2 1 AA023E080 Latch Plate 17 2 1095 SetStud M6 x 25 Stainless Steel
3 2 1096 SetStud M6 x 30 18 2 1203 Washer Repair M6
4 2 1311 Nut Plain M6 19 2 1201 Washer Flat M6 Stainless Steel
5 2 1311 Nut Plain M6 20 2 1334 Nut M6 Butterfly Stainless Steel
6 1 AA0221702 Upper Arm 21 1 AA132 Induction Hopper Fabrication Stainless Steel
7 1 AA0221704 Lower Arm 22 1 AA0221710 Mounting Bracket
8 4 AGN03 Grease Nipple 23 4 1103 SetStud M8 x 25
9 2 1215 Washer Flat M16 24 4 1225 Washer Spring M8
10 2 1017 Split Pin 25 4 1214 Washer Flat M8
11 1 AA132B Nut ½” BSP Stainless Steel 26 2 1069 Bolt M16 x 100
12 1 AA132A Can Wash Assembly 27 2 1215 Washer Flat M16
13 1 DVA303840084 Nozzle Double Swivel 28 3 1306 Nut Nylock M16
14 2 1201 Jet (1/4” ID x 5/8” OD Stainless Steel 29 1 1378 Bolt M16 x 50
15 2 DVA084750007 Cap 30 1 AA114 Spring
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EU Trailed Lift Mechanism (Section PF)

Item Qty Part Number Description Item Qty Part Number Description
1 2 AHR2315SDT+200 Lift Ram 13 8 1301 Nut Plain M10
2 4 COCN1129 Chain 14 4 AAGKM1020 Clevis M10
3 4 1330 Nut Nylock ¾” UNF 15 4 1109 Studding M10
4 10 1211 Washer Flat ¾” 16 2 AA0027800 Lift Pin
5 4 AA044 Bush 17 4 1302 Nut Nylock M10
6 4 AA0027600 Roller 18 2 1137 Bolt ¾” UNF x 5
7 4 AGN03 Grease Nipple 19 2 AA010700 Ram Clamp
8 1 AA0079000 Pipe Guide LH 20 4 1313 Nut Plain M8
8 1 AA0079100 Pipe Guide RH 21 4 1214 Washer Flat M8
9 2 1138 Bolt ¾” UNF x 5 ½” 22 4 1314 Nut Nylock M8
10 4 1351 Clevis Pin 23 4 CO1393 Shackle 
11 4 1214 Washer Flat M8
12 4 1350 Split Pin
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EU Trailed Walkway & Mudguards (Section PG)

Item Qty Part Number Description Item Qty Part Number Description
1 6 1302 Nut Nylock M10 11 4 1212 Washer Plain M10
2 10 1212 Washer Flat M10 12 2 DM21.010.111 Light Assembly
3 4 1055 SetStud M10 x 40 13 4 DMLLB382 Bulb (Stop / Indicator)
4 1 AA0227000 Walkway 14 2 DMLLB207 Bulb (Side)
5 1 AA0227010 Clamp Plate 15 2 DM90.010.051 Lens
6 1 AA0227020 Ladder 16 4 1094 Bolt M6 x 25
7 2 1058 Bolt M10 x 60 17 4 1207 Washer Flat M6
8 1 AA022MUDL Mudguard Assembly LH 18 4 1312 Nut Nylock M6
8 1 AA022MUDR Mudguard Assembly RH 19 2 AA005H970 Light Mounting Bracket
9 4 1103 SetStud M10 x 25
10 4 1301 Nut Plain M10
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Single Nozzle Body Assembly

Item Qty Part Number Description
1 2 SSCP20123 Screw
2 1 SSCP24222-NYYB Clamp
3 1 SSCP77172110BU O ring
4 1 CP22404-NYB Body
5 1 SSCP21953-EPR Diaphragm
6 1 SS21950-10-NYB End cap assembly

Complete assembly number SSQJ17560-3/4-NYB

5                        6
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Triple Nozzle Body Assembly

Item Qty Part Number Description
1 2 SSCP20123 Screw
2 1 SSCP24222-NYYB Clamp
3 1 SSCP77172110BU O ring
4 1 SSCP24220-NYB Body
5 1 SSCP24221 Clip
6
7 1 SSCP21953-EPR Diaphragm
8 1 SS21950-10-NYB End cap assembly
9 3 SSCP77172109EPR O ring
10 1 SSCP24224-CE Indexing button
11 1 SS24217-CE Indexing plate turret assembly

Complete assembly number SS24216-3/4-NYB
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